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MODEL NO. JV2000

ITEM PART NO. DESCRIPTION QTY NOTE
001 911201-4 Trapézfeju csavar M5x8 911201-   1
002 231314-8 Nyomórugó 4 JV2000/4302C/680   6
003 216001-0 Acélgolyó 3,5 216001-0*   1
004 256631-5 Csapszeg 4 (hosszú) JV2000/JG2   1
005 256630-7 Csapszeg 4 (rövid) JV2000/JG20   1
006 133585-2 Vezetogörgo, komplett JV2000   1

INC.5,7,47
008 423041-3 Szivacsgumi tömb JV2000/JG2000   1
009 322146-5 Furészlap-tartó JV2000   1
010 922112-8 Imbuszcsavar M4x10 JV2000/JG2   1
011 341763-2 Lap JV2000/JG2000   2
012 157882-2 Fogaskerékház-fedél (új) JV2   1
013 911163-6 Pan Head Screw  M4x35   4
014 410301-2 #Védo   1
015 423167-1 Porvédo tömítogyuru JV2000/JG2   1
016 168190-6 Lökorúd (új) JV2000/JG2000*   1
017 211080-3 Golyóscsapágy 805   1
018 341762-4 Lökorúd-befogó JV2000   1
019 911109-2 Trapéz+F2134feju csavar M4x8 4   2
020 911378-5 PAN HEAD SCREW M6X55   1
021 411790-4 Fogantyú JG1600/JV2000   1
022 212014-9 Tugögos csapágy 407 4300SB/SV/   1
023 321389-6 Fedolemez 4 JV2000/JG2000   1
024 153140-4 Fogaskerék, komplett JV2000   1
025 253833-4 U-alakú lapos alátét 28 253833   1
026 341761-6 Bütykös tárcsa JV2000   1
027 253834-2 Lapos Alátét 8 (nagy) JV2000   1
028 157878-3 Fogaskerékház (új) JV2000   1
029 263002-9 Gumi csapszeg 4 263002-9   2
030 211031-6 #Golyóscsapágy 608LLB   1
031 911113-1 Trapézfeju csavar M4x10 911113   1
032 511458-3 Forgórész 220V JV200, JG200   1

INC. 30,31,33,34
033 681614-0 Szigetelo alátét 681614-0   1
034 211026-9 #Golyóscsapágy 627LLB 211026-9   1
035 521458-5 FIELD ASS'Y 220V   1
036 911185-6 Csavar   2
037 272213-5 Löketbeállító kar 30 JV2000   1
038 216001-0 Acélgolyó 3,5 216001-0*   1
039 253835-0 Lapos Alátét 8 (kicsi) JV2000   2
040 961011-9 Zárógyuru E-4 9611011-9   2
041 212005-0 Tugörgos csapágy 810 212005-0   1
042 253165-9 U-alakú lapos alátét 8 253165-   1
043 961012-7 Zárógyuru E-6 961012-7   1
044 931202-6 Hatlapú anya M5 931202-6   1
045 164740-5 Alaplemez JV2000   1
046 251951-2 Imbuszcsavar M5x10 4300DW/SB/   1
047 961017-7 Zárógyuru E-3 961017-7   2
048 922146-1 Imbuszcsavar M4x25 922146-1   1
050 315365-0 Szorító lap JV2000   1
053 157722-4 Motorház JV/2000/DA3000V/R   1
054 682500-8 CORD GUARD 8.5-72   1
055 685700-9 Szivacsgumi lemez 6855700-9   1
056 645253-0 Zajszuro kondenzátor 645253-0*   1
057 211080-3 Golyóscsapágy 805   1
058 341858-1 SWITCH LEVER   1
059 411784-9 Kapcsoló-retesz DA3000   1
060 665383-1 POWER SUPPLY CORD  1.0-2-2.0   1
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061 651919-2 Kapcsoló SGE106CV-1P*   1
062 191628-6 Szénkefe CB-65 (=CB-72)   1
063 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
064 687031-2 Kábel-feszültségmentesíto   1
066 411982-5 SWITCH COVER   1
067 911158-9 Trapézfeju csavar M4x30 911158   2
400 271601-3 Kézi forgattyú 2400/2415/4301B   1
401 164112-4 Körvágó, magában 4300BV/D   1
402 410048-8 Csavarkulcs-tartó 410048-8   1
403 410048-8 Csavarkulcs-tartó 410048-8   1
404 783201-2 HEX. WRENCH  3   1
405 164113-2 GUIDE RULE   1
406 792408-9 JIG SAW BLADE SET   1
901 911113-1 Trapézfeju csavar M4x10 911113   1
902 410118-3 CAP   1
903 231322-9 Nyomórugó 3 DA3000R/5600RDW   1
904 341857-3 Rögzítokar DA3000R   1
905 182647-3 STEEL CARRYING CASE   1
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